ENVIROLUTION

CONSULTINDIG

ENVIRONMENTAL IMPACT ASSESSMENT AND WASTE
LICENSE APPLICATION FOR THE PROPOSED EXPANSION
OF SEBOKENG WASTE WATER TREATMENT WORKS

DRAFT ENVIRONMENTAL SCOPING REPORT & PLAN OF STUDY
OCTOBER 2011

DEA REF NO: 12/9/11/L671/3

COMPILED BY:

Envirolution Consulting (Pty) Ltd
PO Box 1898

Sunninghill

2157

Tel: (0861 44 44 99

Fax: (0861) 626 222

E-mail: gesan@envirolution.co.za
Website: www.envirolution.co.za

PREPARED FOR:
Rand Water (Pty) Ltd
431IR Kromvlei Road
Johannesburg

2000

Tel:011 682 0245
Fax: 011 900 2108

COPYRIGHT WARNING
With very few exceptions the copyright of all text and presented information is the exclusive property of Envirolution Consulting (Pty)
[...]
pollutants. An Air Quality Impact Assessment will therefore need to be conducted as part of
Environmental Impact Assessment to determine the significance of impact of the potential
impacts of the increased rate of emissions on the identified surrounding potential receptors,
and on the environment.

5.5 Noise Environment

Traffic on the nearby roads and residential areas introduce most noise in the area. However
traffic might also add to the background noise levels. Operations at the Sebokeng Works are
not particularly noisy.

5.6 Visual and Aesthetic Features

The Sebokeng Works have been in existence for over 50 years. The developments in the
surrounding areas are new and thus can safely be said that the Sebokeng Works form part of
the visual character of the area.

Sebokeng Works upgrade
Draft Scoping Report 18
October 2011



The Sebokeng Works is not hidden from the surrounding area (located to the west of the side)
and can thus be viewed from the Golden highway and the closest residential areas. No visual
impact assessment is anticipated as part of this EIA.

Sebokeng Works upgrade
Draft Scoping Report 19
October 2011



6 PUBLIC PARTICIPATION PROCESS

Public participation is the involvement of all parties who potentially have an interest in a
development or project, or may be affected by it. The principal objective of public participation
in an Environmental Impact Assessment (EIA) process, in particular this Scoping, is to inform
and enrich decision-making.

6.1 Process followed to date

The following process was undertaken to facilitate the public participation for the proposed
project, which commenced on Thursday, 05 August 2011.

6.1.1 Newspaper advertisements

An advertisement, notifying the public of the EIA process and requesting Interested and
Affected Parties (I&APs) to register with, and submit their comments to Envirolution Consulting
(Pty) Ltd was placed in the Sebokeng Vision, Wednesday, 04 August 2011. A copy of the
advertisement is included in Appendix C1.

6.1.2 Site notices
Three notices were erected on site and at visible and accessible locations close to the site on
Friday, 05 August 2011 to inform surrounding communities and immediately adjacent
landowners of the proposed development. Photographic evidence of the site notices is
included in Appendix C2.

6.1.3 Direct notification of identified 1&APs
Identified 1&APs, including key stakeholders representing the following sectors, were directly
informed of the proposed development by e-mail and fax on Monday, 08 August 2011. For
the purposes of this the following authorities were consulted:

e  Provincial Authorities

e Local Authorities

e  Service providers

e Ward Councillor

. Residence Association; and

¢ Non-governmental organizations

Please refer to Appendix C3 for the information letter and Background Information Document
that was distributed to the 1&APs identified as well as a list of identified and contacted 1&APs,
including directly adjacent landowners.

6.1.4 Hand - deliveries

Hand-deliveries were made to adjacent landowners within 100 meters of the proposed
development on Friday, 05 August 2011, to notify and inform them of the proposed project.

Sebokeng Works upgrade
Draft Scoping Report 20
October 2011



6.1.5 Concerns raised by I&APs
The relevant local authorities and other stakeholders were informed of the proposed project
via notification letters distributed on Monday, 08 August 2011. Registration sheets were
attached to the notification letters for the local stakeholders to register as Interested and
Affected Party’s (I&AP’s) and to lodge their comments. Comments received are summarised
and included in Issues Response Table (See Table 6.1). No significant comments were
received to date.

6.1.6 Information Sharing Meeting (ISM)

Envirolution Consulting was invited to make a presentation regarding the proposed expansion
of Sebokeng and Rietspruit WWTW projects at a Rietspruit Forum meeting held on the 10"
August 2011. The presentation made by Envirolution was part of the Public Participation
process informing attendees of the meeting about the EIA process of the proposed projects
and providing them with the opportunity to raise issues, concerns and suggestions. (See
Attendance Register in Appendix C4).

It is hoped that the findings of the Environmental Impact Assessment (EIA) will be presented
at the next Rietspruit Forum meeting to be held in November 2011.

Sebokeng Works upgrade
Draft Scoping Report 21
October 2011



6.2 Comments and Response Reports

Comments and issues of concern raised by I&APs are listed, along with the I&AP’s name and means of communication in the Comment and

Response Report.

METHOD
NAME COMMENTS RESPONSES DATE USEDTO
COMMENT
1 COMMENTS RELATING TO SURFACE WATER, GROUNDWATER AND/OR SEWER
Mr D.C  Rambuda: | |n principle the Department is not against the 07.September 2011 | Fax
Department  of ~ Water | approval of the proposed Sebokeng Waste ™" , wed and th
Affairs Water Treatment Works expansion project, e comments are notea and he
provided that the following issues are mitigation fOI" the maturation pond W’.”
addressed be included in the Draft EMPr that will
' be compiled for this project during the
*The Department is well aware of the | EIA phase.
challenges for both Rietspruit and
Sebokeng Waste Water Care Works and
its negative impact on the final discharge
into the receiving environment.
e Maturation ponds are lined with clay
which has the potential impact of seeping
into the ground, therefore proper lining
should be considered.
It is expected that additional comments from |1&APs will be submitted during the review of this draft scoping report.
Sebokeng Works upgrade
Draft Scoping Report 22

October 2011




7 PROJECT ALTERNATIVES

Consideration of alternatives is a key element of the EIA process, and is a requirement of the
scoping process as defined in the EIA regulations (DEA, 2010). The goal of evaluating
alternatives is to find the most effective way of meeting the need and purpose of the project,
either through enhancing the environmental benefits of the proposed activity, or through
reducing or avoiding potentially significant negative impacts.

Key criteria for consideration when identifying alternatives are that they should be
“practicable”, “feasible”, “relevant’, “reasonable” and “viable” “affordable” The general
approach to EIA alternatives is that a range of alternatives should be considered together with
the No-go alternative.  Assessment of alternatives should include a comprehensive
comparison of all potential impacts, both direct and indirect and cumulative, on the
environment, (DEAT, 2004).

In terms of NEMA, the proponent is required to demonstrate that alternatives have been
described and investigated in sufficient detail during the EIA process. The feasible alternatives
identified for the proposed upgrade of the Sebokeng Works were limited to various process
alternatives. These alternatives are summarised as follows:

7.1 Technology options

A key issue associated with the upgrade of the Sebokeng Works is that it will be designed and
constructed to ensure the least environmental and economic impact. The project designs
engineers have thus provided the following information regarding the four technology
alternatives that were considered for this project:

7.1.1 Conventional Activated Sludge Process

The conventional activated sludge process is well understood in the world and forms the
baseline of the technology used in the treatment of wastewater. The conventional activated
sludge systems are based on the principle that wastewater is admitted to that part of the plant
which offers the best process conditions (Kruger, 2009). Consequently, different parts of the
plant will have different conditions allowing for the total treatment. For the Sebokeng Works,
The process entails the following elements:

e Inlet works (Screens (5 mm) and Degritters;

e Primary settling tanks (depending on the organic loading of the works);
e Biological reactor;

e Secondary settling tanks;

e Disinfection; and

e Sludge treatment and disposal

Advantages and Disadvantages regarding this process are tabulated as follows:

Sebokeng Works upgrade
Draft Scoping Report 23
October 2011



7.1.2

Advantages Disadvantages

Process is well understood. All biological processes are prone to
poisoning by chemical substances.

Industry standard for wastewater treatment. Dependent on energy supply.

Biological nutrient removal is achievable, i.e. Requires relative large area.

the South African Standards can be achieved.

Huge body of knowledge and experience in Peak flows exceeding the design flows

South Africa and the world. can cause a loss of biomass, and hence
a deterioration of the quality of the treated
effluent.

Simulation models are readily available. Requires relative large structures

Fairly stable process.

Depending on the quality of the wastewater

being treated, the solids can be used in certain

beneficial applications.

Robust equipment

Membrane Biological Reactor Process

The Membrane Biological Reactor (MBR) Activated Sludge Process is a new development in
the field of wastewater treatment. According to Francis et al : 2004 , an MBR is a combination
of the activated sludge process, a wastewater treatment process characterized by a
suspended growth of biomass, with a micro- or ultra-filtration membrane system that rejects
particles. The membrane system replaces the traditional gravity sedimentation unit (clarifier) in
the activated sludge process. The turbidity and suspended solids concentration of the effluent
is far lower than in conventional treatment.

In South Africa, the process is relative new and the first MBR Plant has been constructed at
the Zandvliet WWTW in the Western Cape. This plant is not yet fully operational, and teething
problems are being encountered. A second plant is being constructed in the Western Cape,
and this plant is to be commissioned in the coming 4 months. The plant has a capacity of
about 15 Ml/d. For the purposes of the Sebokeng Works, the process will entail the following
elements:

e Inlet works (Screens - 500 pm);

e Degritters;

e Primary settling tanks (depending on the organic loading of the works);
e Membrane Biological reactor;

¢ Disinfection; and

e Sludge treatment and disposal.

Technical details about this waste treatment process will be provided and evaluated during the
EIA phase. Some advantages and disadvantages are listed in the table below.

Advantages Disadvantages

Quality of the water produced is of a very high | All biological processes are prone to
standard. poisoning by chemical substances.
The process should be used if direct water Dependent on energy supply.
reclamation is being required.

Biological nutrient removal is achievable, i.e. Limit on peak flows that can be treated
the South African Standards can be achieved. | due to limitation of the membranes

Sebokeng Works upgrade
Draft Scoping Report 24
October 2011



71.3

Simulation models are readily available. Blockage of membranes by sludge and
precipitates

Fairly stable process. Membranes are imported

Depending on the quality of the wastewater New process and not widely used in
being treated, the solids can be used in certain | South Africa
beneficial applications.

Relative high risk process

Capacity of works still limited for which
the MBR Process is being applied

Sequencing Batch Reactor Activated Sludge Process

The Sequencing Batch Reactor (SBR) Activated Sludge Process, as its names states, is a
batch process, while the processes described above are continuous flow processes. In the
SBR, all processes take place in one reactor, which obviates the requirement of a secondary
settling tank. Operationally, when the first reactor is full, the inflow to the works has to be
directed to the second reactor. The sizing of the reactors has to be such to ensure that the full
flow received at the works can be treated. SBR’s are operated by automated computer control
systems, and the decanting equipment can be fairly complicated. The process entails the
following elements:

e Inlet works Screens (5 mm), Degritters;

e Primary settling tanks (depending on the organic loading of the works);
e Biological reactor minimum 2 to 3;

e Disinfection;

e Sludge treatment and disposal.

7.1.4 Moving Bed Biological Reactor Process

7.2

The Moving Bed Biological Reactor Process is a fairly new process. It is an activated sludge
process incorporating plastic media on which the biomass grows. The design information is
not available in the public domain and hence it is not possible to evaluate the process from a
theoretical point of view. The nutrient removal is rather seen as a “black box”, and the clients
are in the hands of the owners of the technology. A distinct advantage of the process is the
fact that the biomass is protected by the media, and hence the process can accommodate
relative high flows.

No-go Option

The No-go option implies that the Project does not proceed, and will thus comprise of the
Works continuing to be operational with the current capacities. As this capacity has been
identified as insufficient to meet the needs of the Works, this is not a feasible option. If the
current operation is left to continue as it is, this would serve to reduce the quality standards of
the Works and risk contamination of groundwater and disturbance to the natural functioning of
local ecosystems.

Sebokeng Works upgrade
Draft Scoping Report 25
October 2011



7.3 Expansion of Sebokeng Works

This will mean proceeding with the proposed development, that is 100 M{/day additional
treatment capacity at Sebokeng Works, total capacity of 200 M{/day. The current project
implies that 100 Mt/day additional capacity at Sebokeng WWTW, total capacity will result in
the Works operating at 200 M{/day.

Any other feasible alternatives identified during the remainder of the Scoping Phase may also

be considered for assessment in the EIA process.
Sebokeng Works upgrade
Draft Scoping Report 26

October 2011



8 POTENTIAL ENVIRONMENTAL IMPACTS

8.1 Introduction

An important element of scoping is to evaluate the issues that were raised during the PPP and
technical processes and ensure that those identified as key issues are included within the
scope of the EIA process. In addition, scoping allows for the identification of the anticipated
impacts, particularly those that will require detailed specialist investigations. These results of
the PPP and issues identified will form the basis for the Terms of Reference for specialist
studies and a full assessment of the impacts in the Environmental Impact Phase.

This section of the report aims to predict the potential impacts likely to occur from the
undertaking of the proposed activities. This allows for the mitigation of the impacts and their
associated costs and timeframes being included in the project planning. The following
environmental issues relating to the proposed increase in treatment capacity of the Sebokeng
Works have been identified as being important and were investigated in the Scoping Phase.
These issues will be further investigated in the EIA Phase of the project.

8.2 Assessment of Potential Impacts

The assessment findings are described in the sections below. In this SR, mitigation measures
will refer to the precautionary measures which can be implemented in the planning stage in
order to avoid, reduce or remedy the impacts of activities from the proposed project.

Impacts with a low significance are considered to have little influence on the decision to
proceed with the proposed upgrades as mitigation would further reduce their significance.
Impacts with a moderate significance will influence the decision unless it can be effectively
mitigated to a low significance. Impact with a high significance despite mitigation, would
influence the decision to proceed with the proposed development.

In accordance with Regulation 31 (I) of Government Notice R. 543, Envirolution Consulting will